
-'t

3,'7",/,
-4.

llTtt

APe ?efrra
ft4a'ot' ttll'

'iti F-g g I ! E g g g gg,,-g !.y !L! !g {,
yyy {gt raL !!8 {9!r

y g.y. ! g. ! !. !.9. g. t ! g { 4, g ! !9.
&

, 4{l
u r,

| &ar'-
.,/r/

..:

dyg.

,'('
\/n

,.0 - \nCIt

,,.ttt'44563
llL
!r

rU,
")

4,4/
,n 4''20 ,/- t7s
ltb
1,

\r{ ,.t\tr 1!= '5* [\0

d

-.4
t r/"i.

ft

\',v

Qn\q

tA

I,
..t

At' t

$. r..

\1
",0\

\0

i,YA,'
/+'

{rtt
at\r)nt ,5,p

FRANKLIN ENGINE PARTS & PRICE CATALOG

FCIR M1DELS 6A4-15o-Bj AND 5t4-145-43

ENGINES

NaTTCE: ALL PRfeES ARE SAB,IECT TO CHANGE VITIIOUT NOTICE

April'20, 1958

?. ...,f ' '

\,?,\\

t$" s
J\.. i

,"r

LJ

f&



PART'NO, DESCRTPfION

Cronkeose Assembly - (Engtne LZOAL and up)([,tithout FueL punp)
cranhease HaLf (cyL, 2-4-6 HaLf) )Not Furnished
C,rankease HaLf (CgL, 1-j-5 IIaLf ) )SeparateLy
Stud-Crankshaft Brg., fnside Front ttpper Vith

DoweL
Stud-Ct shaft Brg., Inside Front Lower & Center
,Stud-C,shaf t Brg., Upper Reor Vith Dowel
,Stud-Ct shaft Brg., Lower Rear
Stud*Crqnhcose Front Tie
Stud-C,shaft Brg. , Outsf de Front
Stud-Camshaft Bearing
DoweL-Creose, j In C,ccse, 4 In Eng. Mtg, Brkt,
Stud-Cglinder Hold-down Z/ 16
Stud-CyLinder Hold.-down J/B
Nut-SLtd. 3/B-24, fnside 'C,shaft Brg. Stud
Vasher-Crankshaft Bearing Stud.
Nut-ELastfc .stop 3/g-24, outslde ct shaft

Brg. Stud
Nut-Elastfc',Stop 6/16-24, Tie BoLt & Stud
lfasher-Plain J/15, Tie BoLt & Camshaft Brg. ,Stud
Serew-Hex Hd. BodA 5/16-24x2 J/15, Bottam Tie BoLt
Scre,a-Hex Hd. 5/16-24xj J/8, Bottom Tie BoLt
ffut-CostLe 5/76-24, Canshoft Bearing Stud,
DoweL-l/4xJ/4, fn Crankease To Tintng Cose
DoweL-Ph. Bronze, Th,rust Washer to Cronkcase
Pf n-Cotter t/75x5/8, Camshaft Bearing ,Stud
PLug-3t.otted Headless Pipe 7/8
Plug-Siotted HeodLess Pipe 7/4

(Ptug doles In OiL Header)
Thread-Si i"k

Cranhease .4ssembly - (Engine 71O2j ond up)
(vith FueL punp)

Cronkease HaLf (cgL. 2-4-5 Hatf) )Not Furnfshed
Cro.nkease ..H,aLf (Cyt. i.-J-5 HaLf ) ) SeparateLy
Stud-C'shof t Brg., Jnsf de Front tlpper h/ith Dowel
Stud-Ctshaft Brg,, fnsfdc Front Lower & Center
Stud-Ct shaft Br., Upper Rear Vith Dowel
Stud-Crankshaft Bearing, Lower Rear
Stud-Crankcase Front ?ie
Stud-Crankshaft Beartng, Outsi de Frant

QUt PRICE

1 g 87.35
7 90.44
1 115.77g 2,74
1 .06

CAYW
-:.

'k rcL99,'( 17656 ) Camshof t
L754'3'. Gear-Camshaft (Td tngine J7g0B IneL,)
17555 Gear-Camshaft (Engini 17so9 and. up)
17707' Bushing-Camshoft
5xL5 .. Key-hloodruff '#6, Gear To Shaft

CRANKCASE

*kthen usfng camshaft #10199 to'replace cast iron eanshaft #t2556, gear #27543must'be subst ttuted. for #17555.

18218 '.

--r-?.

#:77L6

!;1j11I
+:177L4
#L7713
#17712',
#177 11
tlt77to

1 l7o9
#t766t'
1117650'

L2201'
x4243 (19A21)
2 7 YKz'1J.rvJ

2:1x62'
J ^.r.!

2x225
2x232
Jx84
28x85
1s24J'
8r-?jB (axtfu)
7x37
7xJ2 (7x35)

J 1x2 7.

-1 R)1Q

t /2Jo
j /)12

#77r.5
#17715
#177L4. ,

#177 IJ
#17712
t\17711,

7
q'

1
7

7

2
4
7

24
24

6
7A

4

17
.7

?

4
/
8
4
7

z

70,1

7

L

5
1

1

1

2

1OO3,52
2.44

2.44
2.43
3.57
2.34
J.07
3.51
3.47
7, 58
7.47
7.47

.6/
,29

.24

.J9
'05

2, 57
.JO
.76

7.0J
7 '42.a5

.77

.45

.02 ft,

7403,52

2.44
2.O3
3. 67
3.A5
3.07
3.51

Seruice Ouersize OnLu



D A Dn AIalJ I'1,)- IUV.

(Crankease AssembLy - (Engine L1O21 and ttp Continued)

-,.i -P-: -:

DESCRIPT IAN

Stud-Camshaftieo.tng ' ' 1

Doa:i.-C'case, J In CtCase, 4 In Eng. tultg, Brkt.
SttLd-CgL inCer HoLd-down 7/16
Stud-Cg Ltnder HoLd-dovn J/B
.Nu.t+$Ltd;\'3/8'24, fns tde C,shaf t Beartng Stud
Washer-Cr'::nhshaf t Bearing Stud
Aiut-ELasttc Stop J/3-24, Cutside Ctshaft Brg,

Stud
Nut-ELasttc Stop 5/15-2!.r:.,T.i_e BoLt & Stud.
Vo.sher-PLain J/75, Tic BoLt & Camshaft Brg. Stud.
Screul".Hex'I]d'J/15-:24x73/15),Bot[om....
Screw-Hex Hd. 5/15-24x1 j/B ') rte-Bott
Nut--Cas.tLe 5/15^24, Camshaf t Beari.ng Stud.
DowcL-li4x)/4',. fn Cra'nkcas'e. To Ttming Case
Do,:sel.."Ph, E:'onze, Thrust hlasher. To Crankcase

- /- a - /^Pin-"Cr>tter 1/16xJ/8, Camshaft Beartng Stud
PLug-SLotted, lieadLess Pi,pe 1/B
PL,"tg-Sl.td" Head.Less Pip"e''1/4, (ftug HoLes fn

I)LL ilCOC,JT)
Thret:.:-St Lk

QTY. PRICE

L.- 1; 
ff-L / /Jv . .

1 770'
#i'/65L
#j7750
L22C1,. .i:
1424J (19O21)

-t,..<:2 2
2x225
2 x,2J2,, ; ,., ^],, : d'-

,,. )1,2

tl'"i1R (n-ttL)
.-rJJ.

'7xj2 (7xJ6)

:t_ic17 ( taz te )
t'l<tK
1,:3C J 5

#17'/16
itJ.7 7:5
i,ti77i4
,l:i7713

1;. 111 1

#.i_771Q
")"7nO

f!in,-:-

#r7560.
J{ll1JJ,
a / 

^ 
I 2 / a 

^A- 
a \'-.!z;!-). .\ J->w4 r./

/ )r:6:).
z ) xo/.
5 x22
)x225.
21252.
3xB4
28xSJ
2dx847 '''
) 'r:i 1

7x32 (7xJ6)

BxllB (extil)
31x21

1 7225

i Q-.'1 j

Installed) 3

7

To
Engine
No. 17O2O 4
IncL.

J.47
7.69
7. 58
L. 58
.87
.29

"74
.39
,06

2'5t
1n. Jv

.16
7. OJ
7,42
.a6

1at lt

.45

.02 Ft.

7003. 52

2.44
2.03
J,57
2 .34
3. a7
J.57
3.47
tKR
7, 5g
1. 58
.87
.29
.z+

"6. JJ

.06
2'5t

?A.Jv

.16
1.43
,L6

. Jll

.45

.a6

.02 Ft.

25.91

4

24
24

6
7n

+

12
T

,4

2
6
4
J-

7 nrt

Cran]:case AssembLg - (To Engine 77O2O IncL.) 7
Ci'<:itliet-se flalf (Cty.2-4-5 HaLf) )Not Furnished
CraiiJicase ;!,;Lf (CyL. 1-J-5 HaLf) )SeparateLg
Stud-Ctshaft Brg", Ins{de Front Upper With Dowel 1
ScuC-Ctshaft Brg., Instd.b Front Lower-& Center 5
Stuti-Ct shaf t Brg. , Upper Rear h/ith Dowel L
Stu,l-Jrankshaft Bcartng, LowerRear 1

Sttrcj-.Crenltcase, Front Tte 7

Stua*Crqnkshaft Beoring, Outsfde Front 2
StuC- Canshaft Bearing 4
Do",:;1:.-C'co-se, 2 f n Ct case, 4 In Eng. ILtg. Brkt. 6
Stuc:i-Cglincier Hold.-down 7/,15 24
'SttLd-Cglincjer Hold-d.own J/-6':' 24
Nut-SLtc|. J/B-24, -fns tde C|:lhaf t Bearing Stud 5
h/asher-Crankshaft Bearihg Stud 10
Nut-ELostic ,5top 3/8-24, Autside C' shaf t Brg. Stud 4
tlut" ELasttc Stop 5/16-24, Tie BoLt & ,Stud 7
Masher-Ptain 5/15, Tie BoLt & Canshaft Brg. Stud 77
Screu:-Ilex Hc". 5/L5-24x7 3/15 )Botton J
Screu-iiex Hd" 5/t6-24x1 3/B )Tte Bott 3
Nut-Castte 5/15-24, Camshaft Bearing Stud 4
Dowel.-1/4x7/4, In Crankcase To Timtng Case 2
DcweL*Fh" Bronze, Thrust Washer to Crankcase 8
PLtLg-S':l.otted Head.Zess. Pipe 7/8

(:- lieqt'ired Vhen FueL Pump f s
PLuti-SLotted HeadLess Ptpe 1/1
' (PLug HoLes In OtL Hea&r)
Ptn-'Cotter 1-/15x5/8, Camst'Laft Bearing Stud
,Threod-SiLlt :

q

70t'

PLoie-Cii By-Foss
Gasket-OiL By-Pass PLate
We;her-SLrckeproof Lock 5/15,

Oi Z By*P,zss PLate

)
)
)

)
Ouerstze OnLy

.oJ



PART NO,

2x776 
.

L77 L7

J. /AOZ
1,751J
1-9x14

2 x164

Jxd+
5x22
32x74

\

-)

DESCRIPT ION

Screw-Hex Hd. 5/15-15x1 3/8, )To Engine
OiL 8y-Pose Plate )ao. 1rc2A IngL"

Stud-ltltg, Br!1t, (h/hen repLacement i.s necessory,
use Screur 2x79A)

PLate-OiL By-Pass )
Gasket-OiL By-_Poss PLate ) Engine
Washer-Shah.eproof Lock 7/4)no. 11O21,

OiL Bg-Pczss Plate ) and
Screw-Hex Hd" 1/4-2Ox1 ) up

8y-Poss Ptat6 to C| ccse,) tt ..'
r \ ?rbtua) used
) Lng.
)wttn
\^r);jtucls

.a

QnLy on I
Equipped 8
t/l* a D-L +Lr v Y. ut rL o .

J2"

4
L

t

8
B

J
I

1
I

I

1
I

DD TT\81

.75

t tK

42.45
.zo

.oJ

nz t-+.vJ ! v

11
n1

9. AJ
10.85

n1. -LZ.

.24
f\z
1R

t. vl

,29
?o

,57

18.J6

4 
^-f .1/

L"20

atF v

+

1

1
J-

Nut-CastLe 5/16-24, 'tlt g. BrEt.
Washer-Plain J/15, llt g. Bracket
Wire-Steel Laci.ng, .04L

Screw-Hex Hd. 5/75-15x5/8

hlasher-Shakeproof Lock 5/75

)Cranhcase Cover
)ro 15
)Crankcase. L5

.!/
tK
A<

2 x769

79x77

J /ti6+

1192J
7r)35q
1O5O7
1-9x17 '
.". xJyv
24x32
1oJ71
1-O21+5

7O1"05

Bracke t -Eng. Mt g. (3 neq. t'lhen Fue L Punp i s
fnstaLLed)

Bracket-Engtne Mounttng & FueL Punp ) BeLlanca
Gasket-Fuel Pump Bracket )
Vasher-Engtne lTounting Bracket'
Washer-Shakeproof Lock J/15, Eng. Mtg. Brht.
Screw-Hex Hd. 5/16-L8x7/8, Mounttng Brkt.
Rubber-Crankcose Packing (14")
Paehing*Crankcase Bearing Stud
Bushing-Engine Mount ing Rubber
Packing-Crankcase BoLt, itud & OtL Head.er

Couer As s emb Ly-Crankcas e1_7765
170B6
1r10R
1ot 5J ( 1s532 )
1 RlLL
1 R<44

Cover-Crankcose
Neck-AiL FtLLer

) Not Furnished
) SeparateLg

Gaske t -Crankcas e Cou er
SeaL-AiL Header )neplaces one 1O1O5
Vasher-oiL Header SeaL )after Engtne #trJ957

#18J44 Not IncLuded in Gasket Set #lAotr5

1eo73
P-4fi5

#175J6

L79L9
1792 5

#175J5

J-//16
t//z)
--ra^t /oo1
18O74
17oJ6
8xl12

CRANKSHAFT

Crankshaft Assbmblg - (fo Engine 11O5O IncL, )
Crankshaft - Nat Furnished SeparateLy
Bushing-C'shaft Flonge (Replace Vith Ouersize

OnL g

Crankshoft AssembLy - (Engine 11051 and up)
Cranhshaft - Nat Furntshed ScparateLy
Bushing-Ct shaft Glange (RepLace Wtth Ouerstze

OnLg )
Retainer-Crankshaft OtL SeaL
Gear-Crankshaft
BoLt*PropeLLer Hub
PLatc-PropeLLer Hub Front (To tngtne 71O5O Inct
Seat-Cra.nkshaf t Of. L

Pin-Catter 3/32x3/4, Inside Beartng Stud

8

5JJ. 12

Z. /u

56a.9J

2 .70
-a^

52.75
2 .28
znz
4'39

.oB

'/ - ^ 
I 

^a 
\lt6+6/)

(8x12O )

R

2
L

tJ

)l
1

5
\



PART NA.

#17668 (ts3j9 1
#18498

r/+/)
1O234
L1845 (19J47)

#1755J
2x1_91
J+A /1

19x17

7843 7

17590
J/)ld
L4248.
1839t

#L8772

#rcttt

-4-

DESCRIPT ION

:, CRANKSHAFT - Conti'nue'd

KgA-Wood.ruff #76, Gear to Shaft
Vasher-Plain J/8, PropelLer To Shaft
Screw-Dr. Hex Hd, 1/4-2Ax1/2, Retatner To Case
Vasher-Crankshaft Thrust (Use In pairs CnLg)
PLate-PropeLLer Hub Front (Engine 1L051" a.nd. up
Bushing-C'shaft, prop. End. (Cyt. 2-4-5 HaLf)
Bushing-Ctshaft, Prop. End. (CAl. 1;J-5 HaLf)
Bushing-C, shaf t, Gear End (CaL'. 2-4_5 HaLf )Bushing-C'shaft, Gear End. (Cyt. 1-3_5 HaLf)
{usftfng-Ctshaft, Center (CaL. Z_4_5 HaLf)
Bushing-Ctshaft, Center (Cgt. 1_j_5 H"Lj)

CYLINDER

CgLtnder AssembLg - (To Engine L2JOg IncL.)
CgLinde.r - Not Furnished SeparateLy
Li ner-CgL inder
Screw-Cglinder Liner Lock
Ptn-CyLtnder Li.ner Lock
GuiQe-Exhaust VaLue
fnsert-Exhaust VaLue Seat ':

Use 19925-2 +.e.OZ19975-5 +.oo5
19975-10 +;O1O.

Guide-InLet Value
fnsert-Inlet Value Seat

Use 19974-2 +.OA2
19974-5 +.Oa5
19974-10 +.O1o

fnsert-Spark PLug HeLtcoiL
PLug-Spart PLug HoLe
Gasket- Sparh PLug HoLe
Stud-Exhoust Pipe FLange
Screw-Eex Hd. 5/15-1sxL j/4
Vasher-Lock, Use [,/ith j.7508

A 17507 Rockers
Vasher-Lock, Use h/ith j.ZZ58

CyLinder AssembLg - (Engine L2509 and up)
CyLtnder - Not Furnfshed SeparateLg
Liner-CyLtnder
Screus-CyLinder Li.ner Lock
Pin-CyLinder Liner Lock,,-
Guide-Exhaust VaLue

Use 78342 +.OO2
rcJ4J +. ao5

Guide-InLet Value
Use 78339 +.OO2

QTY. PRICE

5x'770 ( tgtao)
5x23
2x3t4
17BOB
.17577

##17724
tf#17723
h#17222
##tzzz t
##1772a
##177 19

*17999 (ta+311
17590
72q1p

74248
1839 

-1

#17315 (LBJ42 )
#1s499

2
.e

2
4
!

2
2
af

a
I

2

1.69
n<

.59
2.5J

L7.25

4. 95
<RA
+. zd
4.24
4.47

)
)
)
&

Roeker Pin
To

Cy L f.nder
1-8057 ,Qocfters

5 275.78

K 1n 4R
a 

v Jvt )v

24 .35
12 .46

Kv 2.79
an

/ izo
7. 35
7.4.,7.

6 2..64/
h

7. 13
7.22
7. 32

Jd z.dt
5 3.J76 .29

1a1' l. >u
18 ,24

La .25
18 .O3

* Vhen fnstaLLing exhaust & Inlet ualue rocker cssenblfes ffos, 1ZGOZ,New No. (1952J) & 1-Z608, New No. (tgSz+ j Z,i engtnes 1/os. 11oa7 to 1jo2otnclusiue, reLief must be d.rtLLed tn cylind.er head to prouide clearonce forsuffictent traueL of the stomped tgpe ua.Lue rocker.

5 275,78

6 rc.j8
24 .J5
72 .45

o

2.79
J.OO

/. o+
2 .8J18J4O +.OO5

# Ouersize OnI,,
r;t 7"i- t1;;; 

""' 
;;' u nd n 

" " i'n



IART NQL

tia+ig

#18498

E-)

DESCRIPT ION

fnsert-Exhaust Value Seat
Use 19975-2 +. oo2 ; ' : -' i

i9g75-5 +. aoJ
' 19975-L0 +.0L0 -r 'r ' \ '

fnsert-InLet VaLvei Seat
Use L9974-2 +.OO2

L9974-5 n" 6o5
ry9)4''t o +. o1o

fnsert-Spork PLug HeLicotL
Plug-Spark PLug HoLe '

Gasket-Spark PLug HoLe PLug
Stud-Exhaust Pipe FLange

PaLnut-7/16-20 )cgLirtd.er
PaLnut-J/B*24 ) To
Nut-t'lex j/S-24 )Crankcase
l,lut,-Hex 7/i5-2O )
Vasher-PLain J/8, CALi'nd.er HoLd-d.own St'ud.
Llasher-Platn 7/15, CyLtnd.er HoLd-d.awn'Stud
Ring*CyLtnder Sea't (To Engine i.L020 IncL.
,'":,ng-CgL tnder SeaL (Engine L1O2L and. up)

VaLue-Exhaust (Eng. L25O9 & up) Stem Dia.
VaLue Hd" & Locking Grooue (.4J5O Stem

VaLue-Exhaust (To Eng. 125O8 fncL.) (.J725
\DLo" )

Va,1.uc-InLet
Spring-VaLue
h/asher'-Vo.Lue Spring, Upper
hlasher-VaLue Sprtng, Lower
tilasher-VaLue Spring, Shi.m L/54
[y'asher-Vc"Lue Spring, Shi.m 1/J2
Keg-7o.Lue Spri.ng Retaintng

QTY " PRICE

x7475
1,02J4
1 L845
175.5J
t\9
r'-p

\25x12
*,2JxJ.1\z -e4\-_^-^ ^
\t424J
\ze zo

1BO48

x7729

:.*-- _.-,---.-..

- 4//. zo
?.35
o /q/t+J

'7 11
f .1J

7.22
/. t1
2n8J
7 7.)-).-)/
.29

10n
L. /v

11
. !J.

;(. vJ

,54
.a)

' aA..J
.A.zJ

7.45
I 1dJ. J>

( 19J47 )

( L9484 )
(tg4es)
(tgozt)
( i.9o22 )

18084

173J9 (18084)

L09OB
70824
----rJ / /z-o
1O789

-+ 
f\--/1!r) / /,v\tozoz

\tooJz

b

_La

zz+

1+
24
z+
z+
24

5

CYLINDER EXCHANGE PLAN

Factory recondiiioned cglinder assembLies wiLL be furnished. at cl
priee of fi5o.oo, less ualues or g9o.oo, with ualues each F.o.B., sgrocuse,
New York, upon receipt of r'.ucrkabLe cgLinder ossembZfes. CyLinders
occeptabLe under thts exchange plan n"ust haue not more. than one square tneh
of fin area brolten, none of which must be'nea.r the exhaust'p'ort, they must
na* hntrn 1tn^^AnnttaA o^^-t ^1,,^ ^,,^L;^^^ "*a+
tLw L lLuuu uttu1.t1-tt't)1)Qd spark pLug bushlngs instaL Led or spark pLug hoLes en-
Larged sufficientLg to preuent'instaLLation of new spa.rk pLug inserds o,nd
the.cgLinder hoLd-Ccwn fLange must not be damaged. Returned cgLtnd.ers
should be pLainly tagged that theg are betng shipped und.er the exchange
nLan.

VALVE IIECHANISM

L8651 (19524) Rocker AssembLE-Exhaust Valve (Forgea Tgpe)
18649 Rocker-Exhause Value ) Uot Furnished.
17404 Bushing-VaLue Rocher ) Sepat-atelg

fi65a (052J) Rocker.4ssembLg-InLet VaLue (Forged Type
-^al ^7d6+8 Rocker-fnLet VaLoe ) not Furni.shed
17404 Bushing-Value Rocker ) Separately

'Between
\aDLa, ) O

St em
5 19.15
f- 

^o /.wz
Jz z.)/
1,2 L.2L
1"2 .17

As Req. . L1-

,4s 'Qeq. .11-
24 .13

5 72.47

6 72.4r



PART NO.

774L1,
L7470
7'7409
3x274

2x197
\14872

L9x17

17554
Jx2 10

17628
17527
17654
Jx2'7O

78012 (1gJg2)
17728
27xL8

4tzzz7
1856L
72 x28
19x14
2J xI5
5x22
3x9J

- 
t2864
1758g
L7688
174O1
174AO

15178 (18178)
* * L7657

\"zeoze

1836'9 ( 1778J )

L8562
15336

-5-

rys*mlp!!.

Screw-VaLue Rocker Adjusting J/e
Nut-Hex Jam J/6-24, Attjusting Screw

wY. PRICE

,Support-VaLue Roeker, Outer )Used With j.2
Support-VaLve Roeker, Center )Fo1gd] Roekers 6
Screw-Valre Roeker Acij. 5/15 )fos, 17?58 and. j.2
Nut-llex Jan 5/15-24, Adj.Se::en)tAO5Z 72

Scra,ts-Hex Hd. 5/76-1ex1 :/4 ) n
Vashor-Lork (Used. With 1Z5OZ il Rocker

17508 Rockers) ) pin 7a
Washer-Shakeproof Loek (Used ) fo

I,t/ith 17758 and 1.BO5Z Rchrs-) CyLinder.
only ) j.B

?no
qqn
+. J)
7nR

.z+

.25

+. o)
11

). uu
2.95
+. o)

11

Support-Value Rocker, Outer ){Jsea With. Stamp-12
Support-VaLue Ro.ckcr, .I'en';er ) ed. ,?oc.kers i/os. G
Serew-VoLre Rocker Adjust ing ) IZSOZ ana j_2
Nut-Hex. Jam J/8-24, Adj. Screw )1Z5OB J.2

Ptn AssembLy-VeLue Roaker
Ptn-VaL.st Ror,her )Uot
PLug-Expanston J/8, Rot:.ker )Furni.shed.

Pin ) Separate Lg

Gasket-VaLve Couer
Coue r-VaLue
Screw-FiLL. Hd. l/4-ZOx5/S )Value Couer
Vasher-Shakeproof Lock 1/4 )fo CgLinder
Palnut-5/15-24 ) Rocker ptn
hlasher-PLain 5/76 ) fo
Nut-Hex 5/15-24 ) catinder

Paektng-Value Lifter Rod Tube
Rod AssembLg-VaLue Lifter
Rod-VaLue L'i.fter
Button-Vo.Lue Lifter Rod
Cup-VaLue Lifte-r Rod

Ltf t er-VaLue

Value-Hgdraultc Ltfter (For
Di nn-Ht,rlnattt i a [,if ter VALUe

Li.fter)

JZ

-LZ

5
6

,t6
t6
1R

z+
L2

) Not
) Furnished
) SeparateLy

12

1S359 Ltfter) L2
Retaining (For L7783 .^

-LZ

fuibe . ssenbLy-Value Ltfter Rad J.2
Tube-VaLue'L'tfter Rod - Not Furntshed SeparateLg
CtreLet-Value Lifter Rod Gui.de j.2

11
n4

.uo
11

8.49

). >z

17.48

.1 .ZZ

.zl

** When VaLue Lifter #lZ5Sg is used, Cirelet #18072 must be instalLed. tn
Value Lifter Tube.

MANIFALD

17576
17575

Ptpe AssembL
Pipe-ManifoL

g-MantfoLd EquaLizer
d Equalizer - Not Furni.

za

shed SeparateLg
4. 98



-7-
PART NO.
--_1--

1757:

1758O
17500 '

'\t,t('tz
lt'wf)
18Oa7 (19228)
17572\

*̂.5456
1?454 (182lJ)
17544
1-1-252 (195lJ)
L7671
17545
18359 (2x13)
2x769
2xjJ2
Jx27
32x71.
1s5,?a (tr9!97)
7xJ7

72x1"20
79xL5
Jy_xJ /

1O725
JU/a/
1055.5

1814.4
17877
18L41
181,42
L8L43
3x37

{e!_Uo!:D - Solt, i nued,

Adapter-Manifold Equal. pipe (Not Furnighed

Bracket-ManifoLd Equal izer pipe
Mani foLd- I nLe t
Hose-ManifoLd EquaLizer pipe
CLamp-Hose
Pipe-Distribut tng Zone
Pack'i.ng-EquaLizer And Zone pipe
Zone-Distri.but ing
FLange-Exhaust Pi,ce
FLango:Dlstri buting Zone Pipe
Gasket-f nLet Mani foL d.

Gasket-Exhaust Pi.pe
Screw-InLet MantfoLd
Screw-Hex Hd. 5/15-18x5/8, Pipes
Screw-Hex Dr, Hd.. l/4-2Ox2 1/2
Ir/asher-PLain 1/4
lii no-l.nrt'nn

Nut -Exhous t ,St ud
PLug-SLtd. HeadZese Prpe

HoLes
1/8",CgLinder Primer

Screw-Rd. Hd. #lO-1Zxt/Z ) Front pipe
Washer-Shakeproof Lock #7O ) To Bracket
h/asher-Shakeproof Lock 5/15, Pipes To l"fanif oLd

Exhaust FLange & Manl.foLd To CyLinder

Gauge AssembLg-OiL LeueL
Sleeue-OtL LeueL Gauge ) not Furni.shed
CoLLar-OiL Gauge ) Separatelg

CooLer AssembLg-OtL (To Engtne 11550 Incl.
CooLer-OiL - Not Furnished ^Separately
Bar-OiL CooLer )
Band-OiL:CooLer ) netnforetng
Rod-Oi I Cooler )
Nut-Hex #B-32, OiL CooLer Reinforcing Bar

CooLer-Ot L (To Eng. 17A2O IncL . ),Seru ice Vtth OiL
Bracket-OiL CooLer, Odd Side )Cooler 1-8744 and
Bracket-OiL CooLer, Euen Side )Use Pipes 7818j
Bumper-OiL CooLer Brachet )ond 18184

CooLer AssembLg-OtL - Newest

DESCRIPTION QTYz

Separat e Lg

PRIgE

1fi.85
2 37.1J
L 7.2B
2 2.25
z t. /b
K RFu oa)

1 49.73/'-b 1.2o
a ^ /^6 2.62
" ' )v

6 .4L
72 ,19
L2 .lJ
2 .49
2 .O2
9" .OJ rt.

12 .48

z . J-I
1 11I . JJ
1n7J . vJ

24 ,O3

used ineluding

7 q1?
I /. /L

lUNAVA ILABLE

TUNAVAILABLE
2ANffiETEIE
4UNAAffiETE
SUNAVVILABLE

TUNAVAILABLE
.-_-=-7;
! 1l vJ

11Ko! L' VJ

^ 
Faz .)o

7 137.25

L L0.52
1 10.52

l.UNAVAILABLE
-----=-7;I 1.o>

to l,lantfaLd
) Zone To
) 'I' LmL ng

(17 necessarg Dist. Zone Assem. #1521J may be
Dist-. Zone #17454 ond Carb" ,Stud #tZZ54S

AIL LEVEL GAUGE-OIL CAOLER.BREATHER

17s55
17s67 (18232 )
17s65 (L8231)
L7594

Notq: 18554

1.Q1R4

78L84

78229
78232

Pi.pe-OiL CooLer InLet
Pipe-AiL CooLer Return

LOO LET-UL L

Bracket-OiL CooLer, Euen

\,') l',o t ngLne
)11o2o rncL.

)Engtne 1L55O
Side )and up



I

I

PAE! -4c.'

18251
LB2JO
2 v217

L7594

1 R E;qL

18555 (18554)
18546 (1948L)
185!7

i785 1

1_o5oB
B i:17
I ^.^1 1 <

2x23"3

<v)1

2 J x51-L
14688
1 Rl q')
j sJ5.S

- .- ..'_! _1

17VJ6'(igaaZ)
177J5
177J4
L8L8O
1ttr.oa (top,qK\
L / j/v \ L/vv v J

17 1O3
7oo55

5xl74
147J2 (18976)
10997 :

.Pc,7<
- -.--:1--'; ,'' - '.'

)xdz 1

)xl I
2xJL5

1oo95
tco9,1
1"77 qQ

1_7998
1774A
18329
1 R27q
1832B
74noE

-B-
pFS+RI PT,roN

Bracket-OtL Co.oLer.; -Gdd-'${de''- )Engine
Bracket*AiL CooLer Bumper )1156O
Screw-Hbx Hd., t/4-zsx5/s, )and

Cooler to Bracket )up
Rrrmnor-Oi 7 Fnol er Bracket

CooLer AssembLy-AtL (Substitute for #LS229
CooLer-atL
Vo.Lue-OtL CooLer Thermostatic
Gasket-OtL CooLer Thermostattc Value

Tube-Crankcase Breather
Cap-OtL FtLLer
Pin-Cotter 3,/3221/2, Ri.g{.d Tube To Starter Couer
Ptn-Cott",r 3/J2x1 1/4, FLex. Tube To Rigid Tube
Scrcw-Hex t.!tL. 1/4*28x1/2

(ro Engine 1-i659 IhcL. ) ) CooLer
)ro
) Brq.cket

\F){or Serutce l,{tth\^)uasL uL L van

QTY"
.. .P'R.IC.E

1!

2 J. )v

.11

.)o
4
2

L L37.25
Il
a r^ /-t )1 .o/
t .)z

- a /ll- o. -L+

L /. I /

1_ .o4
^/'-i . t/o

4 "O84 .o2
4 .22
a /'^I .OZ
1yyAvLlu?tg
l.UNAVAILABLE

[,/asher-PLain 1//1-
llut-ELasti. c ,Stop "1"/4-2e
Go.sket-OiL FtLLer Cap
Bracket-OtL CooLer, Cdd Side
Bracfiei-ut" LooLer, LUen SLae

OIL DUI'IP AND AIL PIPES

Pump Assenzblg-Oi L (To Engtne L1-a2O IncL. )
Dodg-Ct L Pltr;p
GEAT-UL L P:IMP DTLUE
Shaf t-Oi,L Purnp ,Stationarg
Shaft-OtL Pump Driue
Geor-aiL Pu:rio Shaft
Gear--at b* Pump Driue,n

Ccugi' Asseinolg-ai. L Pump
Couer-OiL Punp - Not Furnished SeparateLy

Key-Weedraf f ,{t2'12, Gears To Shaf t
Plunger-AiL Pump ReLtef Valve
Spring-OiL Pump ReLief VaLue
Nut-OiL Pump ReLtef Value Spring

Nut-CastLe 1/4-28, InLet Pipe To Couer
tlastter-PLatn L/4, f nLet Pipe To Couer
Screw-Hex Dr. Hd" 1/4-2OxJ J/8, Pump

To CICase
Screen--Oi1 InLet
Goslre t-ClL InLet Pipe
Pipe-OtL InLet

Pump AssembLy-Oit (Engine 11-021" and up)
Eody-OtL Punp
Cauer,AssembLg -Oi. L Pump
Cauer-.Oil Pump ) Aot
Pipe-fnlet ) Furnished
Stop-Oi t InLet Float ) Separatelg

TUNAVAILABLE
7 28,62

)
)
)
)
)
)
)

L

1

.To2
DtLy 9trY ,-

71020 4

a
-L

J.

!

L5,, aa
2.70
2.1'7

19.4J
L5.oo

lUNAVAILABLE

2
J.

J.

7

11

6.y/
1 9'7

z.+t_

NJ?

.42
Ar\

z.)t
11

ls.64

90.80
28.62
22.04

aa

J

7



PART NA.
-.i--::-

1ZZ3G 119a87)
12590 (19885)
1818O
1_77J4
1"77J 5
5xl14

17945
1_79+8
145?o
151L4
1 2Q72
n nn\ nt />.J
17Q11

18 5J5
10997
14732 (15975)
2xJit

14946
5 x21

4-:24

8x1"75
12 x2l-J

1-2xt;/
23x41
32x1.4

17994
x t =pKa
+ 17858
L4558

-.4
-J-

DESCRIPT ION

Gear-OtL Punp Driue
Gear-OtL Pump Drtuen
Gear-OiL Pump Shaft
Shaft-Oi.L Pump Driue
Shaft-OiL Punp Stationarg
Key-Vaodruff #272, Gears To Shaft

Bracket-OiL fnLet Pipe
CLamp-atL Inlet Pipe
FLoat-aiL InLet Ptpe
tilasher-ReLief VaLue llut
BaLL-OtL CooLer ReLief Vatu'e 9/15
Cage-CooLer ReLtef VaLue BaLL
Spring-Cooler ReLief VaLue
Ilut-AtL P,ump & CooLer ReLtef VaLue
Sprtng-OtL Punp ReLief VaLue
PLunger-AiL Pvn:p Relief Value
Screw-Hex Dr. Hd, l/4-ZOxZ t/4, PumP

To C'case

)
)
)"
) Engine
) uo.
) ttzot
) ond
)up
)
)
)
)

nrPvY:::

T
n
!

J

-L

a

-L

2
1

L

L

2,
L

L

4

PRICE

.45

.85
7.88
1 1n

z.+t
1.87
8.97

.44

76. OO

15.oo
1,9.43
J. 77
1o /u

77

z. tb
TANAVAILABLE
----7=I >.1,1

CLip-CiL InLet F.Lo9t - (fo Engine 134OO fncl.
Vasher-Plain 1/4, Brht. To CtcasQ 2, Pump To

c'case +
tr/asher-PLain #10, CLamp To Bracket
Pi.n-Cott er 1/8xL , Oi L FLoat
Screw-Dr. FiLL. Hd. l/4-2ox5/8, Bracket To

Crankcase
Screw-Dr, FiLL, Hd. #tO-3Zxl/2, Clamp To Brkt.
Nut-Squore #1O-J2, CLamp To Bracket
Vire-SteeL Lactng .041, Brkt" Clamp Spring Nut
and OiL Pump

ELbow-FLared. Tibe 45o ) use Vith #17225
Pipe-atl CooLer Inlet ) By-Pass PLate '
Ptpe-Oi.L CaoLer Return ) fo Engine No"
SLeeue-CoupLing L/2 ) IIOZO

Nut-CoupLing 1/2 ) Use With 17225
Clamp-Hose ) By'Poss Plate-
Hose-OtL CooLer Ptpe ) To tngtne No.
Nipple-Pf.pe j/8 ) 17O2O rncl.

Piae-OiL CooLer Return) use Vi.th 17562
(l7xa5) NippLe-Pipe Thread L/2) 8g-Pass PLate

C Lamp- Ho s e

Hose-Ci L CooLer PiPe ) tngine lla-
r Nt,pple-Pipe i/B ) 11A21- and uP

Ptpe-aiL CooLer InLet )

(rc4a+, 17x25) Ptpe-aiL Cooler Inlet) use Vith 18229
Pipe-OtL Cooler Return ) Ott Cooler

7 4.rc
/^^o -uz
inZ! . vJ
tA(I . vv

.22
"22

1a

n1 F+
. vJ t e .

* Use Oi I CooLer InLet Pi.pe No. LB1Bj and Return Pipe No. L8L84 When

CooLer No. 15L44 fs tnstaLLed tn pLace of No- L7855.

17aa\
t ).vv

LUNAV4TLMLE
lUNAVAILABLE
IffirLAELE

TUNAVAILABLE
a^b z.Jz

1Lqq7
L7 554
12J59
17x2.8

17s87
L7695
17564
12J6.9
17x28
18O9.2

rc209
L8182

.L

1

-L

8

1_

L

1.J2
Jo /J

). JJ

2. L2
J. )z
L.79
2.33

a 6 41
! :/. Jt

L 4.95



14ilJ9:-

_ lrt _

DESCRTPT ION

ATI DA AI

Pan-Ot L

Bushing-O'tL Drain plug - Not Furntshed Separately

PLate^OtL Pcn FLange
PLug-OiI Drain,'r : :' : '

Stttd-Oi.L Pan, fn Timtng Case
G;s.ket--A:i Pa:"
Nut-ilex 5/L5.24, OiL pan To"Timing Case
L{asher-Pt.ain J/16, OiL pan To Timing Case
Scrett'-FiLL. Hd, 5/16-lSxj/4,ftntng Case & Creose

QTY:- PRICE

-zBQOO
1 ?CO7

a-r-A /artr'r.a\L/)/> \J/d>a)
10239

#17i355
J-U-]OO
i,-a4

12 .-.?Q

1 9",:."t2

-'it,iJ
j2:c14

182?7 C1's-447 )
70127

llZt?65
31:oo6

:L223 (:,9i:/t3)
1 75qL

rtoseg
/151i6
#L77+6

!,lcte: Serutce
be seru

- To OiL Pan
Vasher-Shake,orcof Lock 5/15, Ttming

.e'case Tct O'i,L Pan
PcLr:.t:t^J/ l.C , af L pan To Timing Gear
h,'tt'e-Steei- Lcctng .041, Drain plug

Case &

Case

7

I
L

7
7

4

24

24
)
qtl

6

!z
72
-LZ

72

5
6

L2
5
6
o

25.30

19.43
.+u

L. 55
2'3t

. J.J.

.a5

.22

nz

.03

50. s4

7. J8
3.46

.87
2 .83

n9

17. 96
1< <R

2.03
2.25
2 .25
2.49

o>. zv

_1. cSLl

z. )o
1-. 52

tr+

'751t7 ( j9751)
1 "2\/,n
.t?'7 j3
17;1.84 ( tpG:p )
:22.O1
.L / /)>
C>;i.12 (8x12O)

:i.7554 Ptstan"-/,O:1
,:) i2658 ptn-piston :

i'io85 PLug;-Pi.-st.on'pin.
J768i (ie76t) p"ing-ciston,,Top Grooue
:.7',:Cs-- ( 7g7r2 S Rin; -Pis't,cn, 2nd Grooue
17(eJ (1876J) Rtng-Pi.ston, Jrd Grooue

CANNECTING RODS

Con,ne c; irr.o Rtd Assemb Ly
Roci."'.e onnec:'t i-ng - Not Furnlshed .separateLg
E-'.slL in.g-Ccnnect tng Rad" upper
io l. t -Jon :,.e c t'[ ng, €ed,
Iiu.t-sLotted 3/E.-24 ,.,, 

,

F,-:shirig- Coytne.ct tng Rod, Lower
Ptr>Ccstt o,:- J/J2xJ/4, Connecting Rod BoLts

DT-h ttdr J.D,J VIV D PINS'& RINGS

llylls_ggaR :ASE

Cose ,4ss em.bly,-Tin.ing Gear, Crankcase End 1 51.06
case-Timing Gea'r, crankcase End - Not Furnished. separateLu,
Sttd-Oi.L Ptn, To Timing Case j-' i.Og
Stucl-Oi L Fan, To Timtng Case 2 j..74

Ctt;e l;:sembly -Ttntng Ge.ar r- ,4ccesso ry End. 1
Cose-Timtng Gear, Ace. End - Not Furnished SeparateLy
,5tud.-l-!cgne to 4
Sf ud-Gor erato.r 4
Stud-Sta'-t tr,g llotor 2

181,47 tmd 184/+8 tn paitrs to Engine No., j.2947. Can
f eed sr-,rr-:r:f e Ly with Engine, No. j2g'4e and up.

A':ct'LabLe i,: | ,..;'.,l"_
1':r €rs i ze Arit.. ,



PART, NC.

) v1 "7n
14v117

J6ZUl
L0085
1_O120
2x149
2 xl58

2xJL8 (2x153)
5x22
1Qw1L

19x17

''z-('t

32x14

11
- !:L

^--,.:--...

ntrqraDTDTT^Al

Serew-Hex Hd" )pota L8227 and 18228
Wosher-Shakeproof Loeh )Timtng Gear Cases

)Together
BoLt-Ttmtng Gear Case DoweL
Gasket-Timing Gear Case, Inner
Gasket-Tining Gear Case, Outer
Screw-Hex Hd. l/4-2Ox5/S t Tining Coses Together
Screw-Hex fid" 5/16-18x2 1/4, Ttming Coses ?o

C'case
Screw-Hex Dr. Hd. 5/15-lBxZ/B )Tining Coses
Masher-PLai.n 5/15 )To Cranhcase
Vasher-Shakeproof Lock 7/4, Tining Coses

Together
Vasher-Plain 1/4, DoweL BoLt
tilasher-Shaheproof Lack 5/16, Timing Case to

. Ct case
Nut-ELastic Stop l/4-ZB, DoweL BoLt
Wire-SteeL Laci.r,.g .041", Ttning Cases to

C'case

CARBURETOR AND FUEL PUMP

Carburetor (l.hrueL - #tO-2971 IIAJ SPA) (Sttnsan)
Carburetor (!,farueL - #la-2971-P MAJ SPA)
Pump-Fuel, ::, (AC #1fi9A22O) )

Qry. PRICE

) BeLLonca
)
)
)

1z

tnK
J ozll

11

td!

.uo

az
.02

nz
.22

nz F+
.vJ t c.

2O2 .83
184.40

19 Kz

.24
/.+o
3.OO

.45

'28
1-.oB

.22

.o3 Ft.

90.94
,.+)

)J.wz

2. 52

97. 01

z/.)o
4.89

2

-a
2
L

1_

1n

2
B
I

70
2

2
2

32"

i7584
lBOA4
17g62
2x219
1 7-922

lo,5L
1OJ50

rc94.2
,'112 2 54
ZJx61
l2xi4

1075Q
1 1019"\e;z
1776)
-17751

5 57J

L'/o15
17014
17748

10503
L0602
10501_

Screa.-Hex fld. t/4-Zaxt 1/4
Rod-FueL Pump Push, Outer
Ro,l-FueL Punp Push, Inner
Gcs/ra t-Fue,L Pump

a
J.

-L

2
11

J,

7

Gtsket-Carburetor 1

Stud-Carburetor 4
llut*Elasttc ,5top 1,/4-28, Cqrburetor To Zone 4
i,/ire^SteaL Lactng .04 1, Carburetor ThrottLe LeuerStl

STARTER AND GENERATAR

(L9233)

( 18J51 )

l(otor-Start tng (DeLco 1109651)
Swi tch-SoLenotd, Start i.ng
Gashet-Starting Notor

Couer AsseinbLg-Starter Driue Shaft
Cover-Starter Drtue Shaft - Not Furnf.shed
Tube-Crankcase Breather

Gear & Hub AssembLy-Starter
Hub-Starter Gear ) ltot Furnished
Gear-Starter Ring ) SeparateLA

Gear-Generator
Hub-Generator Gear )Vttn L5 Amp. Generator
Absorber-Generator )Onty - To Engine 72813

Gear Shock )IncL. - BeLlanco

1

7

1

L

SeparateLg
J"

J

L

# Ouerstze OnLg



PART NO,.._
* 

" 77995
** L7995 (19314)

.
4 -i 4 4J /YJJ
1"o115 (124i.4 )
1v743
1,7745
17744
i.B55s (J9Js9)

a-rr/'J /))o
- a- -)o) /
1"7559

1842e
r /'=n

7B 1B8

$.t =o/, t
2 x150

2 x15.5

23x5t

zjxSJ
1-9x74

4a
-JZ

DESCRI PT IAN

1/4-28, Geiefator To

9rlt .:--..P.RICE

Hub-Genera:tor Gear )Vttn 2J Anp" Generator 7 g
Absorber-Generator )Onty - AL L .St inson & I lso

Gear Shack )BaLLanca, Eng. 72874 & up 1

Housing-Tachometer Drtue 1"

Gasket-Tachometer Drtue Housing 7
Geor-Tachometer Driven 1-

Sleeue-Te:..'-cmeter Conncetor 
J_

Connector-Tachometer Drtue L
Packing-Tachometer Dri.u'e 7

Generator-(DeLco L 1.ALSZZ - 25 Anp. ) )ntt St inson
Gasket-Generq"tor )A Aellanca
Regulator-VoLtage (DeLco Lj.1825j) ),En9,s. #L2SL4

)and up

Generator ( e . 1.. r. GFU :,4L07-15 Amp" ) BeL Lanea
Gasket-Generator )To tng. No,
Regulator-VoLtage (5. l. L.VRS 4OOZC)128LJ IneL.

1

J
1

1
f

Gashet-Starter Drive Shaft Couer
Screw-Hex Hd" l/alp53l-4,,glgr.ter Couer

t LmLng case
Screw-Hex Hd. t/4-2oxl/2-,Tach. Hsg. To

1
Ta

2
T ining

2
T ining

25.05

1. 50

23.87
<n

4. L9
17 tr<

).)J
1c 9

145. 2 5
.44

1_21. O5
zz. /6
zz. /o

.27

17

1z

,22
.24

56. ta

.L5
5.7L

28.91
78.40
zz.+u

zn
1 71

3.79

.to
-47
:39

L.92

Nut-Elast te Stop J/8-24; Starter
h/as he r - Shake pro o f L o ch, S,tar t er

To Timtng Case

{"* See Seruice BuLLettn #28 for Replacement
.r,4bsorber and. Generator Gear.

Ccse
Nut-ELastic Stop

Co,s e 4
To ?iming Case 2

Couer & Tach. Hsg.
+

of Generator Gear Shock

't t KKo

10134
!/1)1
6xL9
J//+z

1R cL<

1 1047
11n17

f / /)t
17750
10507

qv70
.:

z txbz
rc55Q (1"931J)

MAGNETO

Gear Ass emb Ly -lulagnet o Driue
Gear-lulagneto Drtue ) Not Furnished.
Hub-l,lagneto Driue Geor ) SeparateLg
Keg-r/oodruff {51, Magneto Dniue To Gear Hub
Gear-Tachometer Driue

Gear-!4agneto Driuen (Absorber #19J1j nust be
used)

lfogneto ( Ei semann RFJHFE35 )
Adapter-Magneto
Gasket-fuiaoneto
Vasher-Crankshaft Gear Nut Lock
Nut-Cranhshaft Gear
Absorber-Magneto Gear Shock (Vttn #llO45 Gear

OnLU )
Vasher-Ptain 5/1$, .l(agneto To Timf.ng Case
Nut-ELastic Stop 5/1,5-24, ltlagneto To Ttning Cse.
Absorber-l(agneto Gear Shock (Vttn #rc543 Gear

OnLg )

J.

f,

z
z
2

J

16
4

2



PART NO,
i .--l

,,, I Y;

1Z
.lJ

P4FcrluoN,

FCLLqVING [,/IRES !!,|D*T,ERMINALS FAR EISE\|ANN MAGNETI

W.z PRICE

14x570
14x59
J+X)6
74x57
14x56
1"4x55

14x53
tz+ x)z
14x57

Mtre AssenbLy-Htgh Tension J5t', #4 Top
Vire AssembLy-High Tension 42tt, #6 Top
Wire AssembLg-High Tenston 29,,, #2 Top
!,{ire AssembLg-High Tenston JBtt, #5 Top.
Wire AssenbLg-High Tensi.on 35tt, #5 Bottom,
Wire AssenbLy-High Ten.s-io.4 ;38:t!, #5 Bottom
Wirc AssenbLy-Htgh Tenston J7tt, #4 Bott.om,
[,/ire AssembLg-High Tenston J4,t, #J Bottom
Wire AssembLg-Htgh T'ension 2Jtt, #2 Bottom
filire AssembLg-Hi gh Tension 28't , #1 Bottom

t|7tt)

JJa

1

7

.a.t

Top 2
1

Top 2
T

I

JZ
+) .a

4
!1
72

2

up2
2

2,44
2 .55
2. J2
2.49
2.44
2.49
2.37
2.44
2. J2
2"37

R1

.28

.64
1.25
1.25

7.99

6o. ))
5. 67

2. 14
1.95
2. 74
2.18
2 .14

2.07
2. L7
2. 73
2, L4
2.42
2.24

.22

.u/

.54

.28
4.O7
5.2J

1LO7J Termina-L-HtSn Tension [nlire, ltlagneto End.
555L Terminal-High Tension Wire, PLug End (Straign
L0720 (1819L) Terrninal-Htgh Tensi.on r,{ire, PLug End (9A. )
5546 Plug-Spark (Cnampton J-1O)
1-7953 (5545) PLug-spark (nuto-t ite A*4A) - ,subst itute

L8154

780B8
1,e22 5
L8220
1B43 5
1B222
1 R221,

L8224
1,4x3

14x472
14x455
l4x47B
1-4x484
L4x4BO

Wire AssenbLy-Magneto Ground (Etscmann) less
Adapt er

Magneto-,Scinti.LLo 7O-5i"J55-2 (Engine 1J855 S,

Wire AssembLg-Magneto Ground (SctntiLLa)
Terminal-Ground Vire )
SLeeue-Ground Vtre )
Ferrule-Ground Vtre, Inner ) Aot
FerruLe-Ground Wi.re, auter ) Furntshed
Nut-Ground Mire ) SeparatelA
hltre-ShieLded Low Tension )

WIRES FROM EVEN SIDE SCINTILLA IIAGNETO AS FOLLOVS:

Mire Asse,nbLA-Htgh
Vire AssembLg-Htgh
l,/ire Asse,nb Lg-Hi gh
h/tre AssembLg-High
Iili.re AssembLg-Htgh

T ension 25t' ,
Tenston 2Ott,
Tenston J2't,
Tension j8tt,
Tension J4't,

ll Top,;f4
#2 Botton
#J Top
h5 Tap
#6 gottom

Bottom 2
J

1

a!

MIRES FROM ODD SIDE SCINTILLA MAGNETO AS FOLLOVS:

t4x415
t4x475
1-4x421"
I 4 x47B
14x429
74x485

25x4t
Jx12 1
L8797
<q<t
J)uzy
J )Q)V

Wtre AssenbLy-High Tension 2)'t,
Wire AssenbLy-Htgh Tension 2Jtt,
Wtre AssembLy-H't gh Tension J5" ,
Mf re ;lssembLy-High Tenston J2tt,
Vire Assenbly-Htgh Tension 4Jtt,
Vtre AssembLy-High Tenston 4At',

#l Bottom
#2 Top
#3 Bottom
F+ I'op
#5 Bottom
#5 rop

7

1
f

J.

Screw-il4x3/8 Parker KaLon, Tgpe A, TerminaL)
Washer-#4 PLain, TerminaL )
TermtnaL-H" T. Vtre, PLug End 9Oo ) For
TerminaL-H" T. h/ire, PLug End Straight) Scin-
Grommet-High Tenstan Wtre ) tilLa
PLote-Magneto OutLet )f4agneto

-11
t1

2
2



F

-14-
DESCRIPT IONPART NO. QTY" PRICE

-4xL75 Vasher-Lock )MagnetoOutlet -.)For,S-cdn- g # .O7
12x42

Note: High Tension Vire Terminals (CLug End.) Are Inblud.ed. In _:l
High Tension Wire AssembZies. Ulgneto #lBOgB Does /irot '

Include Aboue lfsted Parts.

78045 Gaske,f :AlsembLy
': t' ' t'
. " PrsraNS-JrNS &_4{ff9,s

i7581 (12j54) Pi.ston-6,5 :7

FOR ALL OTHER PARTS REFER TO I|ODEL . A4.1.50-83
PARTS LIST

I ...

L/,r't nt! av.v!

K 1i o(,v 4f a/v



70

z

2

I

- t1 ;

SPARE PARTS PRICE LIST
IN IiUMERTCAL CRDER

!!4!_No"

2x749
2x150

z xl0+

2 x155

2 xl58

2x169

2 x170
2 x175"
ZXJ>V
2r7Q1

2v21Q
2 x22 5.
2x2J2'

2 x23J
2x237.
2xjt4
2xJl6

2xjts -(2x1e3)

2x33t

2 xiJz

JxJT
JxB2
z ^.a,/,) J- J-'

3x92 (1"9485)
t xyt
Jx94 (19484)
5x2La
3x2 14
5xl9
5x121-
Jx2 7
\v/ /

5 x2J
5x2 J
5x75
5x79
5x11o (t9rco)
6x174 - '

7x51

pE.scgl PT IO N

Screw-Hex Hd. 1/4-2Ox5/8, Tining Coses Together
Scrbw-Hex Hd. L/4-2OxJ/4', Sto.rter Couer to

wv. PRICE

Timtng Case
Serew-Hex Hd. 7/4-2Ax1, Bg,pass pLate

(Engtnc Na. 1,1O21'and up)
Screw-Hex. Hd. L/4-2exL./2, Tach. Hsg.

Cose
Screw-Hex Hd. 5/16-lSxZ t/4, Tim.i.ng Cose ?o

C, case
Screw-Hex Hd.. 5/16-18x5/8, C'cose io Couer 1G,

Pipes To Mantfold 12
Screw-Hex Hd., Timing G:ear Case
Screw'-Hex Hd." 5/t5-lBxj. J'/g , Oi. L gg-pass pLate
Screb-Hex Hd.. 5/16-rcx7/5, Mounttng Brochet
Screw-Hex Hd" 5/15-1exL j/4, Rocker pin To

Cy L tnder
Screw-Hex Hd. 5/t6-Z4xJ. L14, FueL pump to Brkt.
Screw-Hex Hd. 5/16-Z4xZ j/16, Bottom Tie BoLt
Screw-Hex Hd. Boda 5/ j_5-24xJ" j/8, Bottom Tie

BoLt
Screw-Hex Hd. 1,/4-28xL/2, CaoLer ta Braehet
Screw-Hex Hd.. l/4-ZSx5/8, CooLer to Bracket
Screw-Hex Dr. Hd. l/4-2oxl/2, Retainer to C'ccse
Screw-Hex Dr. Hd. 1/4-2Oxj J/5, pump To C'cosa

(To Engine No. 11O2O IncL. )
Screus-Hex Dr. Hd. 5/16-18x7/S, Ti,mtng Case

To C 'ccse
Screw-Hex Dr. Hd. l/4-2ox2 J/4, OiL pump To

C t cose
Screw-Hex Dr. Hd. 1/4-2Ox2 1/2, Zone To

Ttmtng Casc

Nut-#B-32, OiL Cooler Retnforcing Bar
Nut-CastLe 1/4-28
Nut-CastLe 5/t5-24
Nut-Hex 7/16-2O
Nut-Hex 5/15-24
Nut-Hex 3/8-24
Nut-flex Jam J/8-24, ({Jsed. [/ith Stamped Rocker
Nut-Hex Jan 5/L5-24 (Usea Vith Forged. Rocher
[iasher-Plain 5/16 (J/J2,, Thick)
Vashcr-PLatn i4
Washer--PLain 1/4
['/asher-PLain 5/L5 (l/15,, Thick)
Masher-PLain J/8
Washer-PLain #1O
Key-{,{oodruff 56, Camshaf t Gear To Shaf t
Keg-Voodruff ff61, Magneto Drtue Gear To Hub
Keg-Woodruff #16, Gear To Shaft
Keg-Woodruff #212, OiL Pump Gears 7o Shaft

PLug-SLtd. Headless Plpe 1/8", HoLe i.n Ct case

lror. E.nd ,& ^Sf des J, Clgtnder Prtmer HoLes
z

to Ct cose

To T iming

g 1z
P 

' 
lJ

14.1J

.!/

17
. tJ

-1.1J

77. lJ

11
. tj

1E. t)
1R

.24

.24
z. )J

zfi.Jv

n.a

.J4
qo

. Jt

AN. Jv

tK

.44

1h
e '+)

z

2B
2.
+
9

l6
z
z

7

4
4
z

4

SUNAVAILABLE
e----To-s
4 "1524 .43

2L "L724 .54
L2 .LL
12 .OB
4 .o7

72 .O5
.JJ+ .VZ
52 .o5

RO4
v .v,

1^,7! . v)

1 .06
L .75/^Z JIQJ
1 .JJ

.71"



PART NQ.

7x32 (ZxJ5)

la
__qx1 / .,-,

:*t 
12 (8x12o)

8xl_L5
.Q-1 1Ks4lfv

8xl18 (Sx1t4)

12x28
1.2x29

l-JZx+ /
lZX_LZU

: 1-2 x21J

14x4 15
l4x4zl

; 1"4x429
"'t4x466
'. L4x472
14x475

' 14x47s
','14x4BO

' t J 
^lJ+X+64

'-14x486

''14x51
-TJ+X)Z
1-4x53
14x54
1-4x55
14 x55
-/t+x) /
L4x58
1!r59--- ,:'
14x51O

17x28

19x74
19x1"5
19xL7
x9 x.11"3

2'3x11
23xl-2
2,3xJ5
23x4t
2jx61
23i6e
23x53
2Jx6tt

4a- -Lo -

DT'qTYD T DTF T.'AI

PLug-SLtd. Headless Pipe 1/4,', Oi.L HoLes f n
Rear Case

Ptn-Cotter J/J2x1/2, Rtgtd Tube To Shaft Couer
Pin-Cotter J/J2xJ/4, fnstde Brg. Studs 5,

Connecttng Rod BoLts 12
Pin-Cotter J/32x1 1/4, FLex. Tube To Rtgid. Tube
Pin-Cotter L/8x1, CiL FLoat (Engine 1L021, & up)
Pin-Cotter 1/15x5/5, Comshaft Bearing Stud.

Screw-FtLL. Ad.. 1/4-2OxJ/8, VaLue Couer
Screw-FiLL. Hd. 5/15-tSxj/4, OiL pan to C,case

And Timtnq Case
Serew-Dr. FtLi, Ua. #lO-jZxl/2, Clamp To Brkt.
Screw-Rd. Hd. #lO-32117r, front pipe To Brkt.
Screw-Dr" FtLL Hd.1/4-2Ox5/8, OtL InLet Bracket

To Crankcase

[r/tre AsscmbLg-Htgh Tension 29,t, #l Bottom
h/ire AssembLg-High Tension J5n, #J Bottont
Wire AssembLy*Htgh Tenston 4Jn, #5 Bottom
t{tre AssenbLy^High Tenston JOil, #2 Bottom
Wire AssembLg-Htgh Tenston 25,t, #t fop, fi4Bottom[/ire AssenbLg-High Tension 29u, #2 fop
Wfre AssembLy-High Tension J2tt, #S A #4 Top
Wtre AssembL_u-Hi.gh Tension J4,t, #5 Bottom
Lli.i"e AssenbLy-Htgh Tension JB,t., #5 Top
Mire .AssembLg-Hi gh Tensi.on 4O,, , //6 Top

Wtre AssembLg-High Tenston 28,t, /ll Bottom
Mire AssembLg-HigLt Tension 2ju, #2 Bottom
Vire_ AssembLy-Hi. gh Tenston J4,t, #J Bottan
Wire' AssernbLg-High Tenston JL,t, #4 nottom, ,#top
Wi.re AssenbLg-Htgh Tenston J8,t, #5 Aottom
Wtre AssembLg-Htgh Tensi.on J5t,, #5 Bottom, #Jfopfilire AssenbLg-Hf.gh Tenston jBtr, #5 Top
Vire AssembLg-Hi gh. Tension 29,t,, #2 Top
hltre AssenbLg-Hi gh Tension 42tt, #5 Tap
Mtre AssembLg-Htgh Tension J6,,, #4 Top

Ntpple-J/6rt Fipe Thread to 5/S Hose, In By-pass
PLate Return

Vasher-Skaheproof Lock 1/4
Vasher-Shakeproof I"ock #lO
Vasher-Shakeproof Lock 5/15
Vasher-Shakeproof fack J/8

PaLnut-3/8-2+, CALinder To Crankcese
PaLnut-7/L6-20, CALinder To Crankccse
Palnut-5/16-24, OtL Pan Stud fn Crankcase
Nut-Square jL0-J2, CLamp To Bracket
Nut-Eicstic Stop 1/4-28
Nut-ELctsttc Stop 5/15-24
Nut-ELasttc,Stop J/B-24
Nut-ELastic Stop l/4-28, CiL CoaLer Ta Bracket

QTY. PRICE

7

18
J.

J.

z+
L
J

z

1

I
1

2
1]
2
1
I

J
1

1!

J
1

1

2
J
't

J

J

.45

n.a

.ub

.uo

11

.22

.22
t -L-L

,22

2.a7
2. L3
2.02

1. -L+
1 n11. r!
2. 14
2. L4
2.18
1- 1+

'2. JZ
2.32
/.++
2.J7
z.+>
1.++
z.+:t
2.J2
2.55
2.44

L.79

n4

no

"45n(
11

.22

.)v

.24

.22

51

z.+
z+
/J-

1n

J)
o
4



PART NO.

1-
- I/ -

Dtr<TDTDTI TT\ATaL t Mtu QTY. PRICE

: -- Rubber-Cronkease Pcicking (i4,,) 1 i L.0l
Screw-Parlter KaLon #4
Screw*Porker KaLon., Type A, Terminal, #4xj/B

DoweL-1/4xJ/4
DoweL-Ph" Bronze , ....,

Threq.d-Si L k

Mtre-SteeL Lactng .041

Mrench-Sparli PLug
Packing-EquaLtzer & Zone pipe
Gasket -lla gnet o
f;Lug-S,park (Champ i on J-10)
TerninaL.-tttgh Tension hltre, plug End (Straight)
Tube-CranL;cese Breather (In Starter Driue Shaft^\LOUer)
Gas/te t-Stortcr
Gcr:"e t -Geneyato_r

2ts32
.''

2Jx41

l.Q r-.Q ?

28xB4 7

I L:.":2 L

)z::l+

5255
r/, q(

) ) -,.2

:,))1
': q71

4

I
I

70tl

777t'

4.
12

,a

1

!

1+
I
J

a

1

5

!

2
1

f,

-LZ

r
Req "

1
L

1

J.

1

8

1+
1
l

1

4
J
1

As Req.

K
I

1

11

.22

1nz
t(

.o2 Ft.

NZ F+jvJ t v.

1. UNAVAILABLE6-:--:E'

, i5J2 (192JJ)
-'to)-/ "" -'

LOOJ2
1oo85
1OO91
1oo95
141o5
1A1_24
:1C1j4
10135 (174L4)
1a153 (ts532s
14189
1oi.99 (12556)
10202
1O234
10239
10245
ioj i9
10350
lOJ61
1oj65
1oJ7 t
10501
1O5OB :
10.601 

,

1_a502
1O5OJ
ioTeo (18L91)
1-O728
10750
1o77O
10824
L09OB
10942
10997

Keg-VaLue Spring h/asher Retatning
Gasltet-Tini,L ng Gear Case, Inner
Gcsgqt-OiL inlet etpe ) To Engtne
Screen-OiL fnLet pipe ) 11O2O fncL.
Packing-Crankcase BoLt, Stud. & Ott Head"er
Gasket-Ti.ming Gear Case, auter
Adapter-l!agnet o
Gasket-Tachometer Drtue Housing
Gasket -Crq-nhcase Couer :

[r,/asher-VaLue Sprtng Botton
Camshaft - (f o Engtne. 11"BOB IncL.)
[fo.:iter-VaLue Spring Bottom tnt* trtr,, ls
PLug-,5;ia: k PLug HoLe,.
PLug-OiL Drain
Bushtng-Eng tne l,lount tng Rubber
Gas;ttet-i'ue L Pump Bracket )
Gcsltet-FueL Pump ) AetLanca
Rod-FueL Pu.mp Push, fnner ) .

Cashet-AiL Pan
Paclting,-Crankcase Beartng Stud.
Masher-Engine Mounting Brachet
Co.p-AtL FiLLcr
Absorber-MaQ. & Gen. Geor Shock, I Used l,/i.th

15 Amp. Generator : ...: ,.

Hub-Generator Gear (BeLLanca)
Ge.rr-Cenerator
TernincL-High Tension [ilire, PLug End (9A" )
Gauge AssembLg-OtL LeueL
Itlotor'^Sttrttng ( DeLco LLA9551)
Washer-VaLu.e..,pqri.ng Botton Shim 1/54tt
Spr t ng-VaLue
VcLue-fnLe;
Gasket-Carburetor
Spring-atL Pump ReLief .VcLue ,.,,,

zn
t.1)

.28

2 .52
.55
.44

11

1. 06
17

2-5t
.57

7.49
22.40

.JO
1.27

11. !!

81.35
11r !r

3. J7
.40
.J9
.L2
.46

3.OO
2. 3L

.1J

.24
5.79

.to
+.6y

27. 56
.54

5. J2
90.94

. J_r

2.J7
7.A2
.28

7 R'



FART IIO "
--:-i:':-..--

1 101 Q

1 . n/. '')

1 1n77
r- J12z
1 4 2tr,Q

t t (KO
1 1A1,K ( 1 0<L2 \J r'' ! v \ L// t | /

1102j

'"201

1i.:J, 1 (1an2 1\
.'.-'./\L'v-L/

16- -lr.

DESCRI PT IAN

Swttch-Starttng Motor, SoLenoid (DeLco 1457)
tulogneto ( LLsemann Hf'J UPL-)) )
TerminaL-Htgh Tenston Wtre, l'lagneto End
FLange-Dtstributing Zone Ptpe
[,,/reneh-Stchet Head, I'lanifold Screurs
Geer AssenbLg-i(agneto Driue
C,nqkot-.(nnnk PIttn Halo Dlttn

QTY. PRICE

19,
2

J.Z

7

1
o

L

1_

)
Pump )

Be L Lonca

Pnn A*r'd (

]B
4

2).

z.+
J

1_

1
L75O7 Roclters,

1_

z
a

J.

1

78.40

1. 02

.29
z.+o

7n,Q(

R2

t. )z

.29
<6

:,.+J

.o/
8.97

.25
4.14

4. 07
5.23

.46

.zr

90. O1

4.39
TUNAVAILABLE1--m

Rod-FueL PunLp Push, Outer
Bra.cJte t -Mount i ng And Fue L

Nut-SLtd. J/8-24, Inside
Connecting Rod BoZts

Hose-OiL CooLer, Pipe

Washc:'-PLttn J/8, C'shaf t
f-ic 1.ci.-Cct,:n Studs 24

Screut-CgLinder Liner Lock

C' shaft
-LZ

i't:2IB
.,.,!" 52J
':,:a'7
- -;^" i,')6

1,t; 
"B

1 !, ?7 2

Brg. .5tuds 10, CgLinder'

FLaat-OiL InLet"{Engine 7L021- and up)
llut-CoupLtr,g 1/2, OtL By-Pass PLate )rF^ tr^ - 1tr^r AttAf LABLE/t v utr9. ty:rnn __
SLeeue--CoupLing 1/2,,, In OiL Bg-Pass PLate)77A2O i.UN4y!!ryELE

) IncL.

i,,.,,..1+n

Gasket-OtL FiLLer Cap
(15976) PLunger-oiL Pump ReLief Value

Ilasher-Locli., Use Vith 775O8 ond
Racker '-tn to CgLinder

CLip-OiL InLet FLoat

Groinnet-Hi gh Tenston Mire
P Let e -l,iagne to Out L e t
[,'/o.s]ter-Rct L i cf VaLue Nut

i:;42,9
t af\,7.\

'5ltltI ;<2,4-r/J/-v R'i.ng-Hyd.rauLic Ltfter VaLue Retaining
(Fcr llo. 1-8j59 t,i.fter) 1-2

. t'\Jf)

1'.loJ.6
I l1-o.J
77159
1 'j2 2'!r

1 7)25
jv3i9 ( 1"BOe4 )

1V:-49

174 lp
j 'l /, a 1

J71: 5! ( 182 L3 )

1 1:CO
-t - a 1 L1

17541 (19751)
1754J
t-l )4/t
17545
17554
-!7555

Gear-tJub AssembLg, Starter
c^^? -,^^-1.^L-f+ CiLUsuL-Vr v1Lr"L-!LJJ,

Couer AssembLg-AiL Pump
Pipe-C'i.L InLet
C:,:I't.r:t -CtL Bg-Pass PLate
PLate-AtL By-Pass
VaLuc.-Exh:.'st (To tng. L25O8

Dtq""
Screu- VaLue Rocker Ad. j . 5116

Roc.\er )
Support-Vctlue Rocker, Center
,Support-VaLue Rocker, Cuter

\'n) 10\-) LngLne
) ttozo
) IncL.

rncl. ).3725 sten

/,-( Use td'i. th Forged

J
L

o

.25
25.91

19. 16

4.95

"no
49.73

2 .83
22 1Z

10.38
50.84
90.44

-L o Zw
,/, t.TI

17.95
L46.26
2J. 83

Zone Dtstrtbuting
Insert --,Spor/i PLug He t i cor I
tlanif oLd--Tnl et
Ltrtc:"-.C11 L inder
Rod Cssemb L g -Conne c t i. ng
Geer-Cqmshaft (To tngine L1808 IncL.)
FLange-Exhaust Pipe
Gasket-Exhaust Pipe
Plstcn--/.O:1
Generator'-2J Amp. (DeLco L101877)
Regulator-VoLtage 2J Amp, (DeLeo 1L8253)

J1
f6
J-Z

1

l1
2
o
b

.L

o
o

2
a



88
L

L

K

1

72

I

I

J,1

!

5
8

24
n

2
J
2
7
6
o
5

!1
12
rz
2

l!3T_!o._

1i

DESCRIFT IAN

1/i54 -"Clamp-Hose

L7577 PLate-Propeller Hub Front (Engine lrc5L & up)
17579 (17898) PLate-OiL Pan Flange
175B4 Carburetor-(tfarvel #LO-2921 MA J SpA)
17590 (ry8e5) Gear-OtL Punp Driuen
17507 (19523) Rocke:r Assembrg-vaLve rnlet ) stomping Eng.i75os (L9524) Roeker AssembLg-vaLue Exhaust' .) 1149'4 &'up175i-3 Gasket-oiL By-pcss plate ('Engine L1o2t and up)17627 Support-Value Roeker, Cer1t,g,r ) Satanping Eng.1762e Support-Value Rocker, outer ) ifu9i aii upj7554 screw-vaLue Rocker Adj. j/s (use- vttn iii*.pna

Rocker )
L7555 Gear-Camshoft (Engtne j.LBOg and up):i:7655 ptn-piston
17552 Bolt-propelLer Hub
i757O ( 19A22 ) tdasher-Cs L tnder HoLd.-d.own (Z/,6,,, pLain
i7671 Go.sket-InLet MantfoLd To Cg:Iinder175V2 p i.pe-Distrtbut ing Zone
1757J Hose-tujantfoLd. EguaLtzer Ftpe
L'i575 Ptpe AssenbLg-Mani.foLd Equ'aLizeri759o Braeket-tvani.fold iqualizir pipe
17551_ (L875j.) Ring-eiston, Top Grooue 

:

J"75,e2 ( rc762 S Rtng-piston, ,iecond Groave ,
17683^-( 18763) Ring-piston, Thtrd Groove
1718+ (lggSz) BoLt-Connecting Rod ,

1.7555 plug-piston ptn
17659 .eod ,4ssemblg-Value Lifter
L759+:: Bumper-Oi L Cooler Bra-cket
L7695 (l7xz5) NippLe-otL coaLer Return pipe, 1"/2 pipe Threod,

1 7707'lz^i:;:,:I:'^:;i iff: 1i9-.i0"",,r,
17708 (17707) Bushtng-Canshaft (cgt, 2-475 HaLf)
i.77O9 DoweL-Crankcase & Engine Mounttng Brocket
1771-8 Retainer-Crankshaf t Ot L SeaLt,:,';!i7719 Busning-crankshaft (cut. 1-j-5 center)

i;,'1-772O Bushtng-Crankshaft (CyL.2-4-6 Center)
#ill772L Bushing-crankshaft (cgt. i.-3:5 Gear End)
,l#17722 --*- Bushtng-Crankshaf t (cAt. 2-4_5 Gear End) '

/1f,t1.7723 Bushing-Crankshaft (CgL. 1-J-5 prop. ma)
##17724 Bushtng-Crankshaft (Cyt.2-4-G prolp. Ana)L7725 Gear-Crankshaft

17725 ,ylasher-Value Spring, lJpper
1772? Gasket-Value Couer
:7729 Ring-CyLi.nder SeaL (Engine 11021 and. up)
1773! Shaft-AtL Pump Driue
1,77J5 Sha;it-Oil Punp StattonarA
177jf (1"9887) Gear-OiL pump Driue
1_77J8 Bu:;hing-Connecting Rod., (.tpper
1-7739' -,* Bushtng-Connecting Rod, Lower
1-7740 Bodg*Ot L punp
17741, '' ---. -:r. Gesket-Starter Shaft Couer
L7742 Gear-Tachom'eter Drtue
1774J Gear-Tachometer Dtriuen
17744 Connector-Tachometer Driue
L7745 SLeeue-Tachometer Connector

@ AuatLabLe
## luaiLable

auersize
Under'sI'ze

PRICE

2,72
17.26
1g.43

202 .8:;
75. AO

72.47
72.4L

.26
2.95
2^^.

4.53
115 , 77

1"3. 57
2.28

.29
'35

5,75
L.28
4.98

2.25
2.25
2.49
J.46
2. OJ
I .49

.55

1.97
2. L4
1. r+
1. 68
L, 59
4.47
4 .24
4. 82
3. BO
4.95
K c,q.

52.75
L.2 L

<z
7. 19
3. 17
2.70

16. oo
L.38
2.83

16. O/

"27
5.71
4.19
q q7

13. 56

1
4
4
/
2
2
I
1_

1t

2
z
L

rz

o
J
T

L

11
1"

L

1

L

1



rvT v

1

.L

!!il_!lo:....'.
1775A
L7751
17762 (tS35t )
17755
17BOB
1,7e31
17862
a-^aiI /6O+
17865
17867 ( l"s232 )
17Q58 ;

17859
178e4

1,7887
1.79.1L
17q1<
L791"9 ( 1_a487 )
T ,'Y1J

--,7g32 :

i7948 :

1 79+9
1795J (5545)
a r-^ / ^J /yoz
17994

. + '7 '7QQ q,2 / /r')
* * 17996

17998
17999 (te+j7 S

'BOOO18004
18oo7 (19228)
1801 1
18412
1BO1_J
18014
18O1.7 ( 1B2 L2 )
1 EO45
18048
18O72
18084
]BOBB
16092
1 814.L
18 142
1R1L11VL IJ

LB 144
18 164
181"78
18 L80
1B 182

, pgEg\mlaN

Alut-Crankshaft Gear
I{asher-Crankshaft Gear Nut Lock
Couer Assemblg-Starter Dliue Shaft
Couer Ass em.b Lg -Crankease
Washer-Crankshaft Thrust ({lse In pairs OnLy)
Tube-Cranhcase F:LexibLe, ALuminum Jert
PLate*OiL By-Pass (Engine 11O2J. and. up)
Paching-VaLue Li.f ter Rod Tube
Bracket-AiL CooLer, Euen Side
Bracket^AiL CooLer, Odd. Side
Pf.pe-OtL CooLer Return ) To Engtne
Ptpe-AtL CooLer InLet ) LIOZO IncL.
Bracket-Eng. ![tg. (j neq. ilhen FueL punp
rnstaL Led.)
Pipe^OiL CooLei; Return (Engine j.1021 and up)
Hous ing-Tachomet e r Dr iue
Sprin"g-OiL CooLer ReLief Value (tng. 1102L & up)
CranksLtaft AssembLg. (Eng. 11051 and up)
Cage-atL CooLer ReLief VaLue BaLL (tng. j_7A21

and up)
BaLL-OiL CooLer ReLief Value (lng. 1j.A21 & up)
CLamp-OiL InLet Ptpe
Brachet-aiL InLet Ptpe
PLug-Spark (t.l.f. A-4A) ^9ubst itute
FueL Pump - AC Sp-l5jgOZ2
ELbow-FLared Tube 45" j/S pipe Thread

(To Cnginc j.1O2O IneL. )
Ab s or b e r -Ge ne rat or Gear
Hub-Generator Gear
OtL Punp Assemblg (Eng{.ne 1j,O2L and up)
CgLtnder AssembLg (less VaLues & Springs

Pan-Ot L

Carburetor-tfarueL #1O-292L-p MA-j-SpA (BeLLanca)
CLamp-Hose, l'{anifoLd EquaLt,zer pipe
OtL Pump Assenbly (To Engine 11O2O IncL.)
Pin Assenblg-VaLue Rocker
Crankshaft AssembLg (To Engtne LL05A IncL. )
PLate-PropeLLer Hub Front (To Eng" 11,A5O IncL.)
Crankcase Assembly (fo tng. 11O2O IncL.)
Gasket AssembLg
Ring-CgLinder SeaL (To Engine 1j.O2a IncL.
Ci.rcLet-VaLue Li.fter Rod. Guide
VaLue-Exhaust (Engine j.25O9 and. up)
i(agneto-SctnttLLo jO-5lJ65-2 (tng. LJBS6 & up)
Pi.pe-OiL CooLer InLet
Bar-OiL CooLer Reinforci.ng
Band"-Ci L CooLer Reinf orci.ng
Rod-Ol Z Coo Ler Reinf orcf.ng 

,

CooLer AssembLg (To Engtne 11560 IncL.)
Wtre AssenbLg-lllagneto Ground. (Etsemann)
Tube AssenbLg-VaLue Ltfter Rod
Gear-Ot L Putnp
Pipe-OtL CooLer Return (Use Vith 18229 OtL

r
1

1z+

1_

7

PRICE

fi 3.79
1 <1

L. Jt

. J1.A2
1R zKLv. t v

2 .3J
6. 14

l^ ta+1"+O
,4L

^ -lz. )+--^t. oy
l.UNAVAILABLE
l.UNAVMLABLE

ltOn<
' /. vl

a ).r!

1 2J. 87
7 1 1A1 !. lV

1 650, 93

11.44
/ x\L . v/

TUNAV AI LABLE1-----Trt

!

2
1ll

12
-L

-t

I

L

J

!

1

1!
K

1Z
o

z

1.2 5
18,6J

J. OA

1,50
^/ ^azo. u)
go.Bo

275.78

25. JO
L84.40

2.25
NAVAILABLE

7. 77
5JJ " L2

znz
). v)

1OOJ.52
40.01-

1.46
'^.+v

1,9. L6
86. 55
2. J3

lUNAVAILABLE
2UNAVANVBLE
aTutvTlt"natE
lTffMTffiE
^-_-__--::z /.yy
1 3'92
1 1"g.+3

Coo L er 1. 4. 95
* * See Serutce BuLLetin [{o. 28 f or RepLacement of Generator Gear Shock
Absorber and Generator Gear.



D A Dtlt At^rv V .

_ 27,..
DESCRIPT ION

Pipe-OtL Cooler InLet ) fo Engine
Ptpe-OiL CaoLer Return,,) J.L020 Inci.
Regulotor-(9. a. L. VRS-4O14A - 15 Aip. ) AetLqnca(fo Engtne 12Bj.J IncL.)
Termtnal-H. T. Wire, PLug End 90"
BoLt-Tini.ng Gear Case DoweL
Pipe-OiL CoaLer InLet

& up) vithout

& ,p) vi,th Fuel

gY. PRICE

1 # 10.52
1 ' ..-.1A;62

L
1

2
.I

11. /O
.64

c. KK

>. JJ

1 1OOJ.52

1 1AO3.52
1 6L.05
1
f, 59, za
TUNAVAILABLE
)--_-;-1 t. Jv/^J t. o:/

a^J J.Oy
B 1.42
r zz. u+

< t/! . JO

I I anr t.<w
lUI{AVAILABLE
lUNAVAILABLE

t1

J1

J

I
a
J

o

-La

2
2

1B1BJ
1B 184

'18188

1819L
1B202
18209

J6Z,16

t,4>>t
18228
1E229
-t_oz)u
:182 J 1
19232
1R2L1

18329
1;!--<<

it3 J44

1R4q7
1q<q,e
1:<qa
rcJ59
1RzQ1

1E428

184J L

-La++ /
:te448
1 CLQR
t nLao
18 520
185J5
1,e qLZ

L8 560

"s>i(,
L856B
J AO+O

L8547
tt6qo
L8551

Jao))
L8562

18554

( ts+o4S
I J /XlA

Crankcase AssembLy (EnS. 11A2L
FueL Pump

Crankcase AssembLg (tng. 11A21,
fump

(18447) Cose ;{ssenbLg-Tining Gear, Crankcase End.(L844B) Cose lssembLg-Tining Gear, .Accessorg End
CooLer-AiL (Engine j-j.650 and. up)

(2x13 )
(tzzas)

Bracket-OiL CooLer Bumper ) tngi'ne
Brecket-AiL CooLer, Odd Stde ) 1j.G6.A
Bracket-OiL Cooler, Euen Side ) and up
DoweL-Ph. Bronze, Thrust Washer To Crankcose
Cou.er AssembLg-OtL pump (tng, 1L02 j. and. up)
Wesher-OiL Header SeaL (ReLpaces one jO1O5

after Engine 1j952)
Sreal-OiL Header (RepLaces one LOJ.OJ after

Enstne 1j957)
Braeket-AtL CooLer, Euen Sid.e) For Serutce With
Bracket-OtL Cooler, Od.d. Side ) Ccst Ot L pan
Screw-InLet ![antfoLd
Lifter-VaLue
Ptn-CgLinder Liner Lock
Generator*(8, A.t,. GFU-47oj.N - 15 Amp. ) aetLanca

(To Engine 128tJ IncL.)
CyLinder AssenbLy (Engine 125O9 and. up)
Cose lssemblg-Ttntng Gear, Cranhcase End
Cose ,4ss enbLg-Timing Gear, Accessory End.
fnscrt-InLet VaLue Seat
fnsert-Exhaust Value Seat
Nut-Exhaust Stud
Nut-OtL Pump ReLief VaLue Spring
Gear-lLioonoto Driuen
Absorber-[(agneto Gear Shock (Mttn #lB54j Cear

OnLA ),
Cou er-VaLue
Packing-Tachomet er Driue
VaLue-Ot L: CooLer Thermostct i c
Gasket-OiL CooLer Thermostattc VaLue
Rocker Asse.mbLg-InLet VaLue (Forged. Tgpe) )fo
Rocke r As s e-mb L g -Exhaus t VaLue tt tt ) tng.

) i"149J
Coo Ler-Oi L

VaLue-Hgdraulic Ltfter (For 1778j Lifter)

CaoLer Assem,bLg-Oi.L (Substttute For No. 15229)

.J>
17.48

,45

72 L, A5
275.78
ol. uo
69.20

5. sl
o.+/

olA

2.41
28.9t

( 19974 )
( 19975 )
( tg4sz )

(1oz1z\
\ L/J!)/

( 1,9J89 )
(ta554;

( L9523 )
( 19524 )

(ta554S

2 1.92
/ r ^ao )'zo
J t.y6
1 L37.26
t .t,
5 12 .41
/- -^ l -o r1.+-L
IncL.
1 1J7.26

4 a 4 -aJz 1.11

1 737,25



]
t

-22-
SPARE PARTS PRICE LIST

OVERSIZE A U,NDERSIZE

STANDARD

!!9. _Ng.

q17K

1ciT69

122 54

'-----: " -

t6)+z

17536

PRICE
o/s - u/s
PARTJj.

7.34
51J5+,.O:O3.
5135+.'O'O5
5136+.oo9

L. 18
1o359+. aaj
IOJ69+, OA5
1OJ69+,OA9

:

7.08
L22 54+. AO3
122 54+, 0A6
1-22 54 +. aO9

2.79
1"8O37+, OO7

1"8OjB+.Oa2
18O39+. Ao5

2.70
17941+. AaL
77942+, AO2
17943+. oo7
779,44+. oo4

t. )y
17563+ " ooj
L7553+. oa6
1755J +. OAg

73. 57

DESCRIPT ION

Stud-Generator
,Sf uci- Gen erat or
Stud-Generator
Stud,-Generator

Stud.-Magnet o
Stud-lfagneto
Stud-Magne t o
Stud*Magneto

,Stud-Carbure t or
Stud-Carburetor
Stud-Carburetor
Stud. Carburetor

Gutde-Exhaust Value
Gutde-Exhaust Value)To Eng.
Guide-Exhaust VaLue)No. LASAB
Gut de-Exhaust Value ) IncL.

Bushi ng -C ranks haf t F L ange
Busht ng-Crankshaf t F Lange
Bus htng-Crankshaf t F L ange
Busht ng-Crankshaf t F Lq4ge
Bus hi ng -Cra.nkshaf t F Lange

Stud"-Exhaust Pipe FLange
Stud-Exhaust Pipe Flange
Stud-Exhaust Pipe Flange
Stud-Exhaust Pipe Flange

Pin-Pi ston

Stud-Cg L i nder HoLd-down
Stud-Cg L i nder Ho L d-down
Stud-Cg L tnder HoLd-down
Stud-Cy L f, nder HoL d-down

Stud-Cg L inder Ho Ld- down
St ud-Cy L i nde r H o L d-down
Stud- Cg L i nde r Ho Ld-down
Stud-Cg L tnder Ho L d-down

Stud-Camshaft Bearing
Stud-Canshaft Bearing
Stud-Camshaft Bearing
Stud-Camshaft Beartng

J/8
3/8
3/B
3/8

7/ 16
7/ 16
7/15
7/ 15

rn]vL

fi 7,47
7 04,t. /J

2.35

1.80
2.OO

. 
2,J9

f.vu
1 27t ' )J

7. 57

UNAVAILABLE--- 2:,8
2,47

2.73
2 ,65
3,20
3.81

L. go
2.05
2.42

1.. 58
7 .QZ

2,25

7,83
2 .25

3.47

3.72

l. st
3.77
" -aa

r .: : , ..

J /)o)

17658

.17550

L7561

17710

J.+J
17550+, ooj
17550+. 006
1"766A+, OO9

1.,47
1755i.+, ooj
17651+. 006
1"766 L +, oo9

3.47
17710+. OOj
1771O+. oa5
1771o+. OO9

7 t:1
).)!

1771 L +. OA3
1-771L+,006
1771L+. oa9

Stud-C'shaft Brg., Outsf de Front
Stud-C'shaft Brg,
.a*ttrl-Ft ohn{l Fn". 9.
Stud-C'shaft Brg.

177L1



I

-
STANDARD

!ry_No.
1_77L2

17713

1771-tt

17?11

1"7715

1.77i7

r / /Jy

1772a

1772 1

t//12

f / /z)

17724

rftJVL
o/s - u/s

PART NO,

3, 07
17772+, OOJ
17712 +. Qa5
t//Jz+.vvy

2.34
177L3+. oaj
17713+. ao5
1771J+, AO9

J. 57
177L4+" oal
1771"4+" oo5
7771-4+. Oo9

2,OJ

177L5+. oaj
. --4 r 

^^/J//J)+"VQO
177L 5 +. OO9

2.44
a --< aJ / /Jo+. VV)
177L5+. oa6
a --a /'1 /'/1"6+. OA9

- -aJ. to
177L7+. oOi
177 17+. oo5
177L7+, Oo9

4,47
18026-. O1A
18027-. a2O

+. z+
L8028 -, O10
18O29-. O2O

+ .62
1BO3O-. OlO
18037- , 02O

? ,an
/.vv

18032 -. O10
1"8033' . 02O

4. 95
18022-.O10
1"B02J - . 02O

o.)2
18A24- . O10
18025-. O2O

2. 83
18020-. O10

Rttshi nn-lt ehnf I Pnan trnAt t vP. DtLv

Rttehinn-_.lt<hnff n ,l
Rrt<hi nn- f I ehn{* u tl.vJ v,

Rttehi nn-C, qhaf t Dnan tr^St, vIJ. LrLv

Rt'<hi nn-C I ohnl* t, It

Rttchi nn_ct <haf * n' tl

Bushi.ng-Connecting Rod, Lower
Bushing-Connecttng Rod, Lower

_23_

DESCRIPTION

Stud,-C t case , Front Tie
Stud.-Ct cese, Front Tte-'-' fi
Stud-C I co.se, Front..Tie
Stud.-Ctccse, Front Tie

Stud-Clshaft Brg", Lower Rear
Stud-C,shaft Brg., Lower Reor
Stud-C,shaft Brg., Lower Rear
Stud-C, sh':f t Brg" , Lower Rear

PRICE

3. A7
2.34
2.95

2. J4
3, 06
z, <K

2.03
z. )+
3. 06

2,44
4, nK

).o/

J. to
1.44
1.75

I'liose (Cgt. 1-3-5),t , 5.21t, ,, 5.49

lVose (Cgt. 2-4-6)t, t, 5. 5J
ilnqqn

J. JV

Stud^C,shaf{ Brg., With DoweL Uitper Rear
Stud-C'shaft Brg. J,6Z
Stud-Ctsh"aft Brg. j"91,
Stud-Ctshaft Brg. 4.1j

Stud.-Ctshaft Brg", fnside Front, Lower
Cent er

Stud*C,shaft Brg.
Stud-Ctshaft Brg.
Stud-Ctshaft Brg"

Stud-Crankshaf t Bear i ng
Stucl.-Cranhshaf t Bearing
Stud-Crankshaf t Bearing
Stud-Crankshaf t Bear t ng

Stud-lrlount tng Bracket
S tud-l{otLnt i ng Bracke t
St ud- ill ount I ng Bractte t
Stud-Mounting Bracket

BushtnE-C,'shaf t, Center (CgL, 1-3-5)
Bushing-C, shaf t , ,, ,, 5.t5
Bushtng-Clshaf t, ,, ,, 7.28

Bushing-C'shaft, Center (Cyt. 2-4-6)
Bushing-Ctshaf t, ,, ,, Z.J7
Bus hi ng-C' shaf t , . ,, ,, 

7 . 74

Bushing-C,shaft, Gear End (CAt. j"-3-5)
Bushincl-C I shaf t , " tt ,t t. ,t
Bushing-Ctshaft, " tt t, 6.78

ByshingTC,shaft, Gear End (CyL. 2-4-6)
Bushing-Ct shaf t, ', tt ,, 5.72
Bushtng-Ctshaft, ', tt t, 6.78

177J9
2.8L



r'*:
i.Yt!.

STANDARA:
PART W
,:::**': 17739

17745

17865

18AO6

18338

1834t

199V4

PRICE
c{S'fu/s
PAW NO.*-

-24-
-.

DESCRIPTION

auining-Conneettnt RoC, toie,i-+.
;'=f 't

.1

-,.J-l
lxti,

7+-

:_ ts

't}ej.a7...02O

7V745+, OO3
17745+ " oa5
17746+.oo9

fie65+"g93
1.7565+, oo5
17865+. ao9

78O06+,OO3
78A06+" oO6
78006+. Oa9

183J8+. OQI
18339+.aoz
7834o+. AO5

18342+. AO2
18J43+. oo5

^9tud-,Sto rter
,5t ud-^9tc rt er
,5tud-,9tc rter
St ud-Start er

Stud-Oi L':Pan
Stu4-OiL Pan
.,Stud-Oi L Pan
,Stud-OiL Pan

Motor ,.
Motor
Mator
Motor

In ?iming
In Tining
In Tining
In Tining

5/ 15
ll
tl
t,

PRICE..---
'-:-.*-..-i:.-- -

d, l- g +. /v

7. 52
1.9B
2.+3

1. 65
2.OB
2,54

L.74
z. zz
2.37

UNAVAILABLE

--T.A2.83

2.79
3.OO

7, 73
7,22
7.32

7,25
7.35
/o1J

Case 7
Crise .

Cose
Ccse

,l

Ccse
Ccse
Case
Cose

7,28

1. 50

5.32

Stud-OiL Pon In Timing
Stud-OiL Pan In TtmtnQ
,Stud-Of L Pan In Timing
Stud-OiL Pan fn Ttmino

Guide-fnlet VaLue
Guide-InLet VaLue )Engf,ne
Gutde-fnlet Value ) no.
Guide,-fnlet VaLue )e,Ag
Guide-Exhaust VaLue) and.
Guide-Exhaust VaLue) up
Guide-Exhaust Value ) ','.

fnsert-Value Seat (InLet)
19974 -Z+. OA2 f nsert -VaLu e Seat
19974 -V+. AO5 J nsert -VaLue Seat
79974-X+,O7O tt ,t tl

19975-Z+. oo2
19975-V+, oo5
79975-X+. AL0

fnsert-Value Seat
t, t, ,l
ll tl

,l

Order these Franklin Engixe parts from:

TUSCARAWAS COUNTY AVIATION, INC.

MUNICI.PAL AIRPART

NE'/ PHILADELPHIA, OHIO

4465J

( Exhaust )
,l

' tl
,l

i

j
l,
fl

ib
i4':


